o

S6/10/70
|

SLHAHS SNOLLOY.LSNI
ATAINASSY 1.01d0dd

NOILdO LVTdAZTYO.LOATAS
1019L8




876101 SELECTORIZED LAT OPTION ASSEMBLY PARTS LIST 876101 SELECTORIZED LAT OPTION ASSEMBLY INSTRUCTIONS

SORT AND COUNT ALL PARTS BEFORE BEGINNING ASSEMBLY

.w N T M.vvly .4 > ;\ W / X v .h ‘. o [e
HARDWARE: R Fo assemble the LOW PULLEY CABLE, follow the CABLE ROUTING DIAGRAM on draw ing. and

use the toliowing steps:

ITEM NAME/DESCRIPTION QTY
‘ ) | ¢ Auach the end of the CABLE without the BALL to the SNAP HOOK on the end of the HIGH

. S8 N 23/ IN . BOL T e e e 4 PULLEY CABLE as shown on drawing.
2. 38N 2 INUBOLT oot | .
3. R Hx N N B T e 1 w s Route the CABLE down and around the PULLEY of the LOW ROW PULLEY BRACKET.
4. 38 7 Attach one (1) SNAP HOOK to the end of the CABLE.
s, S8 I
0. S8 5 32 Slide four (4) 1 X 8 IN. GRIPS over both ends of the LAT BAR and LOW ROW BAR as shown on
7. 4 drawing. (1F A LUBRICANT IS REQUIRED, COAT THE INSIDE OF THE GRIP WITH
8. ! RUBBING ALCOHOL)
9. 3

10, 2 35, Fo attach cither the LAT BAR or LOW ROW BAR to the HIGH PULLEY or LOW PULLEY CABLE
H. _ foliow the CABLE ROUTING DIAGRAM. (PLEASE REMOVE THE LAT BAR WHEN NOT IN
(3. WEIGHT STACK CUSHION .. 2

1. I X8 IN. GRIP 34, Toadjust cither the LAT BAR or LOW ROW BAR, attach the CHAIN to the HIGH PULLEY or LOW
3. WEIGHT PLATE BUSHING PULLEY CABLE. Using one (1) SNAP HOOK to adjust the LAT BAR or LOW ROW BAR up and
o, 3-1/2 X 2-1/2 IN. NON SKID STRIP : down the CHAIN,

7. 2N 3N PARAGLIDE STRIP e _

8. >N U2 IN PARAGLIDE STRIP .. 3 350 Auach the WEIGHT STACK LABELS to the WEIGHT STACK as shown on drawing.

19, 21 20D END CAP oot 2
20. 2 INLSQ. mz_uJﬁ\/ 1, ................................................................................................................ 7 36. Toselect WEIGHT. rotate the WEIGHT STACK SELECTOR PIN clock wise 90 degrees. insert into the
2 F-3IND SQUEND CAP e e | slot ot the desired WEIGHT PLATE. and rotate the PIN back down.

NOTE: BOLT LENGTH IS MEASURED FROM THE UNDERSIDE OF THE HEAD OF THE BOLT.

[

F————— BOLT LENG TH———

BOLT LENGTH RULER:

; 12 _ 12 _ 12 * 12 _ 12 _ 12 _
0 _ i _ 2 _ 3 _ 4 7 5 _ 6
L | I [ I I I _ |
2 7
04/01/95 04/01/93



€6/10/70
c

R — (LOEGRG) e LAVHS QVd ¥3710 2
o e (1097619) ) AVd 47108 NI L X o)
S —— (LOIQ 1g) oo AT NI X 8/ N St )
N (L0 SpQ) et o U S AT VO] o
R — (LOETGg) oo TV AT TIO O )
T — (JOSPREY) e LAVHS SOVLS LHDMA -
T — (JOOETE) oo ALY VA "
T e R a0 A ol
R — (JOGSOpG) oo LASND ISV ‘o
— A—OV‘VBNGV ............................................ rw—\/_c‘y__\K/ M,_/\M_ \(/CM_ \(/bv_ .fv
| (LOEGLgQ) oo LNGIA AV LY Y
: QO LB LYY oo LA TSV LV Y
| (1065t+9) <
_ (10L65F9) LN LAOddNS TN +
| (1og1zeg) LINATTA OO LV INOMA N
| (10617€9) T
| (1090<+9) |
ALO NOILITIDSAA/IINYN NI LI

SLAVI/SINTWATAM
ATINASSY ONINNIOTG TJOAHI SLIAVI 11V LNAOD ANV 1LHO0S

LST1 SLIVd ATIINASSY NOLLAO LVT dIZIHOLDATAS 1019L8

$6/10/%0
9

‘doys siyr Sunsjdwiod ui djay 10§ WVAOVIA ONILNOY ATAV) 208 e

GV dY3 JO puUd oyl 01 YOOH d VNS (1) 2uo goeny "SAT TN Ul PUROIE painod
122q Sty ATV oY1 4918 SUIMEIP U0 UMOYS SE WNOOE LV LNOYA 91 JO PU W04 243 O1UE (V)
ANT "OS NI Z (1) 2u0 pue "1 4OddNS dOL 243 JO pua aup 01Ul dv ) (NI "OS 'NE T (1) duo uasup e

"ATTINd HOIH 341 punote puv L HORAJIN 241 JO JU0d] oy
01 VD 9 anUNU0) MOVLES LHOIAM 241 2A0qe AT TN 241 120 pue dn grgvd ayp amoy e

FUtMRIp U0 umoys se LV Td AV oY
uw LAVHS MOVLS LHOIAA 241 03 AT VD 341 Jo pus QAAVAYHL oL 9]quiasse ATFHUNLIAS »

:sd1s Summojjo) oy ash

pue “SUIMEIp U0 IWVHOVIA DNILLAOY ATdVD U MOJ[0} “TTdVD AT TN HOTH 41 ajquuasst o

MADISTANHL (1) auo Suisn ~aoepd ur a1 21Mmdas puk sutAaRIp
uo umoys se 17109 24i 03 dn LHOIdN 243 JO ASVE a1 01Ul ATTGINZSSY ASVE LV 241 11ast]

FUIMBIP U0 UMOYS S L HORI A 213 JO ASYE 243 Ul S3{0Y Ju 1S PU0das ayl 01 JiiN MO
NI /€ (1) 2uo pue ‘SYFHSVYM "NI 8/€ (2) 0mM) * L7104 "NI #/€-T X 8/€ (1) U0 djquuidasse ATAAND AN

TUARIP Uo

uAOyS SE ASVE LV 243 U0 FDVYE LOOJ 34 03 SATYLS AINS NON "NI T/1-T X ¢/1-¢ (T) 0m1 gaviy

"SULMEIP UO UMOYS S8 ASVE LVT 241 U0 JDVIE LOOA 34 JO pud {aea 01t SJv ) (AN (O

NI ¢/1-C (2) om3 pue “FSVE LVT W Jo ANT LNOYU 2 03l D AN OS "NI #/¢-1 (1) ouo 1asuy
"LAN MDOT NI 8/€ (1) 2u0 pue "SYFHSYM NI 8/€ (T) 01 "LTOU NI #/¢-C X 80 th)

AUO TUISH SULMEIP U0 UMOYS SE FSVE LV'T 241 JO pud ay o3ul LUASNE ASVE 241 djquuasse A 100N

‘uopsod TunSal S OJUL UMOP JOrq JUIIRNE AL A0y T LHO RGN
204 PANSIP YL YBNOIYY JUSWYORHE 3y} JO urd ay 1asul puR "UmOUS WO} S2AIEIP () JUawyorne s

Apduwns “LHOIIdN 24 03 LIOddNS AANM 21 10/pue LANDVUL AT T d AOU AOT U e o

LN OO
NI 8/€ (1) auo pue ‘SUTHSYM NI 8/€ (2) 01 *LT70g NI T X /€ (1) 2U0 BUISN TULMRIP UO Um0y
se LYOddNS AAT1Nd MO MOT 3 03 AFTTNd NI | X 8/€ X T/1-F (1) 2u0 3]quuasse ATTAANIAS

OC

e

hie

9L

I
ol

SNOILLDOQYLSNI A TIINASSY NOLLJO LV'T AAZTIOLOTTAS 1019L8



876101 SELECTORIZED LAT OPTION ASSEMBLY INSTRUCTIONS

THANK YOU

FOR PURCHASING THE 87610( SELECTORIZED LAT QPTION. -PLEASE SAVE THESE ASSEMBLY
INSTRUCTIONS FOR YOUR PERSONAL REFERENCE; AND ADDITIONAL SERVICE
INFORMATION

#**IMPORTANT***

o THE 876101 SELECTORIZED LA I OPTION CAN BE ASSEMBLED TO EITHER SIDE. HOWEVER
THE ASSEMBLY DRAWING _rrcm‘_)z\w%mm A W-Q:H SIDE ASSEMBLY

s IFYOU EXPERIENCE ANY _vzcwrmz <<E,I THE >mw§<:wr< OF THISPRODUCT, PLEASE
CONTACT YOUR'DEALER OR YOUR: uu>m~>_wOU< OCmﬁ@Zm” mmw<_0m Wm—u_ﬂnmmz,ﬂ>%~<m
AT: 1-800-328- c‘:a

« TOOLS REQUIRED: RATCH ET, 3/4 mOO_Am.ﬂ or gmeOI 9116 mOO_Amq, oﬂ WRENCH;
ADJUSTABLE WRENCH, and RUBBER Z\rrrm.ﬁ or :>_<:<:u-

Remove all four (4) 2 IN.SQ. END CAPS from the TOP and BOTTOM ends of the UPRIGHT on the
side inwhich the LAT OPTION will be assembled. (PLEASE DISCARD THESE ITEMS)

2. Isertnwvo (2) 2 IN.SQ.END CAPS into both ends of the WEIGHT STACK BASE as shown on drawing.

%]

3. Loosen and remove the two (2) 1/2 X 3-1/4 IN. BOLTS and RELATED HARDWARE from the assembly
of the LOWER CONNECTOR to the UPRIGHT from the side in which the LAT OPTION will be
assembled. (PLEASE SAVE THESE ITEMS FOR RE-ASSEMBLY IN THE NEXT STEP)

4. fnsert the WEIGHT STACK BASE into the BASE of the UPRIGHT, and SECURELY re-assemble the
2N -1 IN.BOLT and RELATED HARDWARE from the above STEP.

'

SECURELY assemble one (1) 4-1/2 X 3/8 X 1 IN. PULLEY to the inside of the TOP SUPPORT as
shown on drawing using one (1) 3/8 X 2-3/4 IN. BOLT., two (2) STEP SPACERS. and one (1) 3/8 IN.
LOCK NUT

0. iserttwo (2) 2 1IN SQ. END CAPS into the two side openings of the TOP SUPPORT.

7. Loosen and remove the TOP 1/2 X 3-1/4 IN. BOLT and RELATED HARDWARE from the assembly of
the UPPER CONNECTOR to the UPRIGHT from the side in which the LAT OPTION will be
assembled. (PLEASE SAVE THESE ITEMS FOR RE-ASSEMBLY IN A LATER STEP)

S. fnsert two (2) GUIDE RODS into the :o_am of the WEIGHT STACK BASE as shown on drawing. and
atlow them to tilt back. (NOTE: LUBRICATE GUIDE RODS WITH A SILICON OR TEFLON
SPRAY THAT IS AVAILABLE AT MOST HARDWARE STORES)

Av
04/01/95

876101 SELECTORIZED LAT OPTION ASSEMBLY INSTRUCTIONS
9. Slide two (2) WEIGHT STACK CUSHIONS (RADIUS EDGE FACING UP) down over the GUIDE

10,

6.

19,

RODS as shown on drawing.

SECURELY assemble the WEIGHT STACK SHAFT to the HEAD PLATE as shown on drawing, using
one (1} 38 X E-1/2 IN BOLT. one (1) 3/8 IN. LOCK WASHER, and one (1) 3/8 IN. WASHER.

Snap two (2) WEIGHT PLATE BUSHINGS each, into twenty (20) WEIGHT PLATES as shown in
(DETATL A).

CNING EXTREME CARE slide all twenty (20) WEIGHT PLATES down over the GUIDE RODS
A AT STACK CUSHIONS as shown on drawing. (MAKE SURE THAT THE KEY
HE WEIGHT PLATES ARE ALL FACING THE FRONT OF THE MACHINE)

HHOLES OF

Slide the HEAD PLATE ASSEMBLY down over the GUIDE RODS onto the WEIGHT STACK as
shown on drawing.

Stide the TOP SUPPORT over the GUIDE RODS as shown on drawing.

Rotate the GUIDE RODS forward and Insert the end of the TOP SUPPORT into the TOP of the
UPRIGHT as shown on drawing. and SECURELY re-assemble the 1/2 X 3-1/4 IN. BOLT and
RELATED HARDWARE rom STEP 7.

SECURELY assemble one (1) 4-1/2 X 3/8 X 1 IN. PULLEY to the inside of the FRONT LAT BOOM as
wing using one (1) 3/8 X 2-3/4 IN. BOLT, two (2) STEP SPACERS. and one ( 1) 3/8 IN.

shown o

FOUK NU

Loosen and remove the TOP 1/2 X 3-1/4 IN. BOLT and RELATED HARDWARE from the assembly of
the CHIN UP BAR ASSEMBLY to the UPRIGHT from the side in which the LAT OPTION will be
assembled. (PLEASE SAVE THESE ITEMS FOR RE-ASSEMBLY IN THE NEXT STEP)

Insertthe FRONT LAT BOOM into the TOP of the UPRIGHT as shown on drawing, and SECURELY
re-ussemble the 1/2 X 3-1 4 IN. BOLT and RELATED HARDWARE from the above STEP.

Attach one (1) 2 X 54 IND PARAGLIDE STRIP, and one (1)2 X 1-1/2 IN. PARAGLIDE STRIP to the
NNEE SUPPORT as shown in (DETAIL C) using the following steps:

AL Fhoroughly clean the surfaces where the PARAGLIDE STRIPS are to be attached.

13. Remove the paper backing from the PARAGLIDE STRIPS and firmly apply them to the shown
surfaces.

Insert one (1) 2 IN. SQ. END CAP into the end of the KNEE SUPPORT as shown on drawing.

Assemble two (2) ROLLER PADS to the KNEE SUPPORT as shown on drawing using one (1)
ROLLER PAD SHAFT and two (2) 9/16 IN. MUSHROOM CAPS.

Attach two (2) 2 X 1-F 2 INCPARAGLIDE STRIPS to the LOW ROW PULLEY BRACKET as shown
i (OETATL By and following steps A and B. from STEP 19.

w
04/01/95



.

vare | NOW o Tvee | NOW oo Tver | NP ~
8GSY9 Q sl T ) .
lalg/s .mzo;o,ﬂﬂz%_wﬂmzuwm\mﬁwé - i ) - (2) SdMIS apig NON NI Z/1-2 X Z/1=§
S \ /

~-30Vdd 1004 — 40 GMIE0S N b/e—L

(2) 4v0 GN3 QO NI 2/1-C

(2) ¥3HSYM NI 8/¢

1NN Y201 NI 8/¢
\ANV ao 91/6 dvO WOONHSNAN

- / \ : AITINd NI L X 8/€ X 2/L—¥ .
s ﬂgaz_ﬂw ! \\b ! : (g8 Wvi3q 339) 1708 NI ¥/$-T X 8/¢
SIOMATI0L i IOvEd TN Mmod Mo
/ w \ 1NN Y007 Ni 8/¢€ J—
// \\ - jbom Nl ¥/§-C X 8/¢
\/ - \ INESNEESE]
MIYOSENNKL
WVHOVIA ONILNOd 318V0 S : i (@) s N o7s ,
1= - 51 = 1o zmxm\m%
- 4 __

1108 v/1—¢ X Z/L ONHSIXT — =
@Q /
///Q/\
~
~

\

JJII» | n \ @ \ e How et .mlwd@lﬁ% /f@
/ \ NIvFAD ES g

(z) savd ¥3TI0d

(0 TvL3a 338)

(2) Y3HSYM NI 8/¢
- I90ddns 33T

-~
N
7

1NN Y001 NI 8/¢

dv) N3 0S NI 2
(Z) dvO aN3 DS NI T -

\
\
%

14VHS avd d3T10d

\

I\
Q
N
P ° o
-~
¥) dN¥O NI 8 X | ﬁ o M % N
\.4 N < xRl L
_ N 3 <
e 1 o 5 ;
Ve IV ) L /@ 5 N
) _ N N
- - \Y \Y
() NI b/e— :
L «.4 SOI0INNGD 93M0 N o 108 /£-T X 8/% ; o
ZN N N _.
\uﬂ/ (€) NOIHSND OVLS LHOIIM ) N - (2) ¥30VdS d3IS
(¥) MOOHJVNS D
i \u”/ o N - -
I \nm% l\ [\ M) \/ -
o o \nﬂﬁwl TS o N / dvo GN3 OS NI T
W r” .
\i/,.// N N
> Nid HOLOFT3S MOVLS LHOIEM . ..
= ] ] i N N B
— — e STIBVT MOVLS IHOIEM Q 3 AdTINd NEL X m\. exz/i=y
N 3
- f 1708 NI ¥/1—-¢ X 2/i ONUSIX3 %
TS TI A |
vERIVZEL (0Z) S3VId LHOIEM Y y
9 INN 001 NI 8/S -
0 rl
Foog IvT INOES -
\\ HIHSYM NI 8/¢ - gIViIa
{z) aog Iamno
UIHSWIOOT NI 8/% (2) SdiM¥IS 3arovavd Z/L—1 X ¢
1og Nt z/1—t X 8/¢
i 108 N 5/6-2 X 8/ TS5V §vE dn NI

O vl3d

JOLOINNOD d3ddn

v
Illl\ (z) y30VdS dais >
VRS OVIS THOER 3 :

ALVId 1HOIAM AW
(Z) "ONIHSNE 3LV1d 1HOIEM

I30ddnsS 401 dI¥LS 30MN9vYvd Z2/1-L X C

JIVid avaH _ A
Eo T [775] owote 4oL o] 3 \ - ~— Y3IGNNN TVII3S dI¥IS 3anovavd ¥/€ X 2 T
s8/z | wia | tesz | dvo waHsw ol oHO | ( ! IAN Y201 Ni 8/%
s6/1L] ma | oeve N/s a3aav| O _
va/s | ina | srz 3sve 1v1 Adidow] & v ATInd ML X 8/€ X T/l
ve/s. | ma | zzvz ISVII MIN| Y (€) dvO QN3 DS NI 2 @Y\r
0 [ aaw oo o, = V [ NMOHS Sv1 10
SNOISIAGS I NOU®OSID [ on Hswg




